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MAGIC POWER DIGITAL TECHNOLOGY CO., LTD.

WEI POWER INC.

Product Name: Blue light tempered glass screen protector

Product Type: iPhone X ~ 18

Manufacturer: MAGIC POWER DIGITAL TECHNOLOGY CO., LTD.

Product Submitted By: MAGIC POWER DIGITAL TECHNOLOGY CO., LTD. /Wei Powers Inc.
Date of Receive: APRIL 23, 2019

Date of Testing: APRIL 23, 2019 ~ APRIL 29, 2019

Remark: 1. The information mentioned in the above section is provided by Client

(Exclude Date of Sample Received and Date of Testing)
2. The following report content marks # is provided by Client

The laboratory tests according to the test requests and samples provided by client, and the results are as follows:
Test Required : Temperature & Humidity Test
Test Method :  Please see attached sheets

Test Result : Please see attached sheets
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Signed for and on behalf of
SGS Taiwan Ltd.

The value of required specifications are for reference only.
Conformity judgement is the Applicant's final verdict.
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Temperature & Humidity Test
Test Equipment :
Name Brand Model
Temp. & Humi. Chamber GIANT FORCE GTH-225-40-S
Test Condition :
Test Substrate : Glass
Exposure Cycle : Step 1 : 80°C/ 1 hours
Step 2 : Cooling to -20°C/ 1 hours
Step 3 : -20°C, 1 hours
Step 4 : Heating to 80°C/ lhours
Test Cycle : 2 cycles
Test Result :
Test Item(s) Test Result(s)
Temperature & Humidity Test No peeling.
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Sample Photo :
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Test Sample Temperature & Humidity Test

After Test Sample
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MAGIC POWER DIGITAL TECHNOLOGY CO., LTD.

WEI POWERS INC.

Product Name: Blue light tempered glass screen protector

Product Type: ipad Air, pro

Product Color: Transparent

Product Submitted By: MAGIC POWER DIGITAL TECHNOLOGY CO., LTD.

Date of Received: SEPTEMBER 16, 2019

Date of Testing: SEPTEMBER 16, 2019 ~ SEPTEMBER 26, 2019

Remark: 1.The information mentioned in the above section is provided by Client

(Exclude Date of Sample Received and Date of Testing)
2.The following report content marks # is provided by Client

The laboratory tests according to the test requests and samples provided by client, and the results are as follows:
Test Required : Cut off
Test Method :  Please see attached sheets

Test Result - Please see attached sheets
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Signed for and on behalf of
_____  — SGS Taiwan Ltd.

The value of required specifications are for reference only.
Conformity judgement is the Applicant's final verdict.
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Cut off
Test Equipment -
Name Brand Model
UV-Vis-NIR Spectrometer SHIMADZU Solidspec-3700

Test Method :
Refer to ASTM E903-12 Standard Test Method for Solar Absorptance,
Reflectance and Transmittance of Materials Using

Integrating Spheres

Test Condition :

Detector Unit : Integral Sphere

Scan Speed : Fast

Wavelength Interval : 5 nm

Wavelength Range - 380nm ~ 500nm

Measurement Mode : Transmittance
Test Result -
Test Item(s) Test Result(s)
Cut off (%) 30.0
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Test Sample
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